Tablets

Paracetamol 500 mg
Caffeine 65 mg

l%nadre)( Max

PACKAGE LEAFLET: INFORMATION FOR THE USER
Read this entire leaflet carefully before you start taking this
medicine.

« Keep this leaflet. You may need to read it again.

« If you have any further questions, ask your doctor or pharmacist.

* This medicine has been prescribed for you. Do not pass it on to
others. It may harm them, even if their symptoms are the same as
yours.

« If any of the side effects get serious, or if you notice any side effects
not listed in this leaflet, please tell your doctor or pharmacist.

In this leaflet:

. What are PANADREX MAX Tablets and what are they used for
. Before you take PANADREX MAX Tablets

. How to take PANADREX MAX Tablets

. Possible side effects

. How to store PANADREX MAX Tablets

. Further Information

. Adverse Drug Reaction (ADR) Reporting
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1. What are PANADREX MAX tablets and what are they used for?

PANADREX MAX Tablets are suitable for the relief of headache,
migraine, backache, rheumatic pain, toothache and period pain. They
also relieve the fever, aches and pains of colds and flu.

The tablets contain two active ingredients. Paracetamol is a painkiller
and reduces your temperature when you have a fever. Caffeine acts to
further help the effectiveness of paracetamol.

2. Before you take PANADREX MAX tablets

Do not take PANADREX MAX tablets in the following cases:

« if you have ever had an allergic reaction to paracetamol, caffeine or to
any of the other ingredients (listed in Section 6)

« if you are taking other medicines containing paracetamol.

Check with your doctor or pharmacist before taking PANADREX
MAX tablets if you are suffering from the following cases:
« Kidney problems or liver problems including alcoholic liver disease.

Taking other medicines:

Please tell your doctor or pharmacist if you are taking, or have recently
taken any other medicines. This includes medicines you buy without a
prescription and herbal medicines. PANADREX MAX tablets can affect
the way that some medicines work and some medicines can have an
effect on PANADREX MAX tablets.

Talk to your doctor or pharmacist before taking these tablets if you are
taking any prescribed medicines; particularly metoclopramide or
domperidone (for nausea [feeling sick] or vomiting [being sick]) or
colestyramine (to lower blood cholesterol). If you take blood thinning
drugs (anticoagulants e.g. warfarin) and you need to take a pain reliever
on a daily basis, talk to your doctor because of the risk of bleeding. But

you can still take occasional doses of PANADREX MAX tablets at the
same time as anticoagulants.

Pregnancy and breast feeding:
Due to the caffeine content of this product it should not be used if you
are pregnant or breast feeding.

3. How to take PANADREX MAX tablets?

Always take PANADREX MAX tablets as your doctor has told you. You
should check with your doctor or pharmacist if you are not sure.

The usual dose is as follows:

Adults and children aged 12 years and over:

Swallow 2 tablets every 4 hours as needed.

* Do not take more frequently than every 4 hours.

* Do not take more than 8 tablets in 24 hours.

* Do not take more than the recommended dose.

* Do not give to children under 12 years.

* Avoid too much caffeine in drinks like coffee and tea.

High caffeine intake can cause difficulty sleeping, shaking and an
uncomfortable feeling in the chest.

If you take more PANADREX MAX tablets than you should:
Immediate medical advice should be sought in the event of an
overdose, even if you feel well, because of the risk of delayed, serious
liver damage. If your symptoms continue or your headache becomes
persistent, see your doctor.

* The symptoms of the overdose include:

In massive over dosage exceeding 10 g of paracetamol may cause
liver damage. Early symptoms may include pallor, nausea, vomiting.
Clinical and laboratory evidence of liver damage may not be apparent
until 48 to 72 hours past ingestion.

» Overdose should be promptly treated by gastric lavage followed by
intravenous N-acetylcysteine or methionine without waiting for the
results of plasma paracetamol levels.

« Additional antidote therapy is normally considered in light of further
plasma paracetamol levels and the time elapsed since ingestion.

* In all cases of suspected overdose, prompt medical attention is critical
for adults as well as for children, even if you do not notice any signs or
symptoms.

4. Possible side effects

Like all medicines, PANADREX MAX tablets can have side effects but

not everybody gets them. A small number of people have had side

effects.

Stop taking the medicine and tell your doctor immediately if you

experience:

« Allergic reactions which may be severe such as skin rash and itching
sometimes with swelling of the mouth or face or shortness of breath

+ Skin rash or peeling, or mouth ulcers

* Breathing problems. These are more likely if you have experienced
them before when taking other painkillers such as ibuprofen and
aspirin

» Unexplained bruising or bleeding

» Nausea, sudden weight loss, loss of appetite and yellowing of the
eyes and skin.

If you do get any side effects, even those not mentioned in this leaflet,

tell your doctor or pharmacist.

5. How to store PANADREX MAX tablets?

» Keep in safe place, out of the reach and sight of children.

« Store below 25°C, Protect from light.

» Do not use PANADREX MAX tablets after the expiry date which is
stated on the pack. The expiry date refers to the last day of the month.

Medicines should not be disposed of via wastewater or household

waste. Ask your pharmacist how to dispose of medicines that are no

longer required. These measures will help to protect the environment.

6. Further Information

What PANADREX MAX tablets contains?

The active substance in each tablet is: Paracetamol 500 mg(Parac-
etamol DC 520mg) and Caffeine anhydrous 65 mg .

The excipients are:

Sodium Starch glycolate, Micro crystalline cellulose 101, Maize Starch
1500 and Magnesium Stearate.

What PANADREX MAX tablet looks like and what are the contents
of the pack?

PANADREX MAX tablet is White to off white, oblong, biconvex tablets
with a middle break line on one side and other side plain.

PANADREX MAX tablet are available in pack of 12, 24, 48, 96 tablets.

Not all pack sizes may be marketed.

7. Adverse Drug Reaction (ADR) Reporting

Saudi Arabia, Saudi Food & Drug Authority: National Pharmacovigilance Center
To contact Executive Administration for Pharmacovigilance & Crisis Management.
Tel: +966-11-203-8222 ext 2340-2334-2354-2317-2356-2353

Toll Free Phone: 800 249 0000

FAX: +966112057662  E-MAIL: npc.drug@sfda.gov.sa WEBSITE: www.sfda.gov.sa/npc

For reporting the adverse drug reactions in other countries please refer to
the health authorities.

THIS IS A MEDICINE

» Medicament is a product which affects your health and its consumption
contrary to instructions is dangerous for you.

« Follow strictly the doctor’s prescription, the method of use and instructions of
the pharmacist who sold the medicament.

« The doctor and the pharmacist are the experts in the medicines, their benefits
and risks.

« Do not by yourself interrupt the period of treatment prescribed for you.

« Do not repeat the same prescription without consulting your doctor.

 Keep all medicaments out of reach of children.

Council of Arab Health Ministers - Union of Arab Pharmacists

Marketing Authorization Holder and Manufacturer

Kuwait Saudi Pharmaceutical Industries Co. &
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